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Certificate of Analysis
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Conclusion: Complied with this Standard
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Product Name
5 e A
S Y06-1710015 ERN 2017.10.18
Batch No. Manufacture Date
AL 401 W I Y ﬁ
@'i%.ﬁ%, 25kg/bag % B 2017.10.22
Packing Size Test Date
B HHY
R 525kg sl 2017.10.22
Quantities Report Date
T AKYE G108 |47 15 A 30
S : 2019.10.17
Test Criteria Enterprise standard | Retest Date
Test Items and Results
K% H Ko b v Ko 45 R
Test Items Standard Results
B AR i Ay Bk A B 4 AR R R FA G R
[ Appearance | White or almost White, crystalline powder Almost white powder
[% %] e (R B I 18] 5 Ao i R B ) — 3 R HLE
[Identification] Conform
A5 KT 168°C S
[Melting Range] Not less than 168°C
[FERAE] A 0.5% 0.1%
[Loss on drying] Not more than 0.5% cald
ali jir ATHET 99.0%
it i . 99.2%
[Purity] Not less than 99.0%
[ KB A3 0.5% L1k
[Max Single Impurity] Not more than 0.5% on
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Fandan Road, Danjiangkou City, Hubei Province, China
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Certificate of Analysis

4 W AT EPrELE

Conclusion: Complied with this Standard
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Product Name
= Glaal =P !
e Y06-1710016 iR 2017.10.19
Batch No. Manufacture Date
FLA RN w46 H
. 1‘%. 25kg/bag et 2017.10.23
Packing Size Test Date :
27 =1 He 1 ;
ol 275kg sl 2017.10.23
Quantities Report Date
R AKYE Al bR HE %0
S : 2019.10.18
Test Criteria Enterprise standard | Retest Date
Test Items and Results
% H KRR KR 45 R
Test Items Standard Results
[4ML] A5 it A R AR B 45 SR R R ALK
[ Appearance ] White or almost White, crystalline powder Almost white powder
% a0 e R B I 18] 5 A e DR B B ) — 3% FFEME
[Identification] Conform
g ARET 168°C o
[Melting Range] Not less than 168°C
[THRAE] A3 0.5% o
[Loss on drying] Not more than 0.5% it
aliJig KT 99.0%
[ LEFXT] T{TT{EE T 0 99.3%
[Purity] Not less than 99.0%
EEFNE Y A3t 0.5%
[Max Single Impurity] Not more than 0.5%
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Hubei Danao Pharmaceutical Co. Ltd.
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Certificate of Analysis
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[Max Single Impurity]

Not more than 0.5%

45 W AT A PSR E
Conclusion: Complied with this Standard
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Product Name
5 e H
S Y06-1710017 R 2017.10.20
Batch No. Manufacture Date
BB e H 4
25k v 7k 2017.10.24
Packing Size gloag gloag Test Date
by AL 2 O#
B o 382kg il 2017.10.24
Quantities Report Date
0 A AL by A3
EOE B 2019.10.19
‘Test Criteria Enterprise standard | Retest Date
Test Items and Results
KT H K5 b v (L TREE S
Test Items Standard Results
[4ME] A i by B A B B 45 PR R EHBL SRR
[ Appearance ] White or almost White, crystalline powder Almost white powder
[4& ] 20 (R B A ] L A o R v R B ) — 3 FFEE
[Identification] Conform
YA AHET 168°C e
[Melting Range] Not less than 168°C
[FHRkE] AL 0.5% i
[Loss on drying] Not more than 0.5% s
e AHE T 99.0%
S g . 99.2%
[Purity] Not less than 99.0%
EEONFY At 0.5%
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